
AD-A 36 861 OPERATION MAINTENANCE AND PERFORMANCE EVALUATION OF THE I/
POTOMAC ESTUARY E..(U) MONTGOMERY (JAMES M) CONSULTING
ENGINEERS INC PASADENA CA d M MONTGOMERY SEP B3

UNCCASSIFIED MWA- 83-WA DACW31-80-C-O041 F/G 13/2 NLEEEEEl~llllllE
EIIIIIIIIIIIIE
IIIIIIIIIIIII'
IIIEIIIIEIIIEE
mIIIIIIIIIIIIu
IIIIIIIIIIIhI
IIIIIIIIIIIIIu



1111 1.0.5

.i1.8
11111.56

MICROCOPY RESOLUTION TEST CHART '

N'AT1ONAL BUREAU Of SIANDARDS-1%3-A

L 136

. . M -

.T111n1II I IlJI



U.S. ARMY
0 CORPS OF ENGINEERS

~ BALTIMORE DISTRICT

OPERATION, MAINTENANCE

AND PERFORMANCE EVALUATION

of the

POTOMAC ESTUARY EXPERIMENTAL
WATER TREATMENT PLANT

DTIC
ELECTE

- EXECUTIVE SUMMARY JAN 1 3 1984
CL-
C.) E

SEPTEMBER 1980 SEPTEMBER 1983

ITwoa documant b.Ls b- e j
im pabdia ro e wmd EUI1:, z____I

JAMES M. MONTGOMERY, CONSULTING ENGINEERS, INC.

84 01 12 045



U.S. ARMY
CORPS OF ENGINEERS
BALTIMORE DISTRICT

OPERATION, MAINTENANCE
AND PERFORMANCE EVALUATION

of the

POTOMAC ESTUARY EXPERIMENTAL
WATER TREATMENT PLANT

EXECUTIVE SUMMARY

SEPTEMBER 1980 - SEPTEMBER 1983

JAMES M. MONTGOMERY, CONSULTING ENGINEERZ , INC.

,I' , , n " . . .,



rW

UNCLASSIFIED

SECURITY CLASSIFICATION OF T0IS PAGE (When Date Eneed)
READ INSTRUCTIONS

REPORT DOCUMENTATION PAGE BEFORE COMPLETING FORM
UREPORT HUMiM 2. 6OVT ACC E1O NO: S. RECIPIENT'S CATALOG NUMBER

MWA-83-WA
4. TTLE and ubtlA4 CS. Ttype 019RPORT a PERIOD COVEREDTITLE (~d Sub l.) OPERATION, MAINTENANCE AND

PERFORMANCE EVALUATION OF THE POTOMAC ESTUARY Final Report 9/80 to 9/83
WATER TREATMENT PLANT, Executive Summary, ?" d. PERFORMIG REPORT NUMERvolui ..., = *; -'I Un.i , 2

7. AUTHOR(a) 4. CONTRACT OR GRANT NUMUER(s)

James M. Montgomery, Consulting Engineers, Inc.
Pasadena, California DACW 31-80-C-0041

S. PERFORMING ORGANIZATION NAME AND AOORESS 10. PROGRAM ELEMENT. PROJECT. TASK

Baltimore District AREAG WORK UNIT NUMBERS

U.S. Army Corps of Engineers, ATTN: NABWA
P.O. Box 1715, Baltimore, Maryland 21203

I. CONTROLLING OFFICE NAME AND ADDRESS 12 REPORT DATE

Baltimore District September 1983
U.S. Army Corps of Engineer, ATTN: NAB-WA ,3 NUMBEROFPAGES

P.O. Box 1715, Baltimore. Maryland 21203 2329
14. MONITORING AGENCY NAME aAORESS(il differenl Itom Controllind Ofice) IS. SECURITY CLASS. (at Oli report)

Unclassified

IS. DECL ASSI IO CATION/ DOWN GRADING
SCHEDULE

IS. DISTRIBUTION STATEMENT (of thi. Report)

Approved for public release, distribution unlimited.

17. DISTRIOuTION STATEMENT (of the abutract eted In Block 20. it dilferent from Report)

IS. SUPPLEMENTARY NOTES

IS KEY WORDS (C,tla.. o, Powerse .. de t n .essay aid idently by block numib"') Water Resources; Water

Supply; Water Resources Development Act 1974, PL 93-251; Potomac Estuary
Experimental Water Treatment Plant; Potomac River; Water Treatment; Contami-
nated Water Supply; Advanced Water Treatment; Granulated Activated Carbon
Adsorption; Ozone Disinfection; Water Treatment Demonstration Plant; Water
Reuse; U.S. Army Corps of Engineers: Water uality Analysis and EPA nynamitc

*0 ABSTRACT (C-ntime , Pevere. aide Itnociaewv and Identify by block numb.,) The Water Resources Act
of 1974 authorized the Baltimore District of the U.S. Army Corps of Engineers
to investigate the use of the Potomac River Estuary as a possible supplemen-
tal water supply source for the Metropolitan Washington Area (MWA). Use of
the Estuary, a source expected to be contaminated with substantial amounts
of treated wastewater during a severe drought, was one of several structural
and non-structural alternatives to meet the long term water supply needs of
the MWA, which were evaluated in the U.S. Army Corps of Engineers' MWA Water

DO Ifir 1473 EDITION OF I Novs Ois oSOLTE UNCLASSIFIED

SECURITY CL ASSIFICATION OF THIS PAGE (When Det EnteremI

-A,



UNCLASSIFIED
SCCURITY CLAUSPICATION OP THIS PAGQ9(Vk4 DONG Aisin,-

19. KEY WORDS (continUed)

Estuary Model.

20. ABSTRACT (continued)

Supply Study.

The investigation evaluated the water quality produced by a 1.0 MGD demon-

stration water treatment plant (EEWTP), which was located adjacent to the

Estuary at the Blue Plains WPCP, Washington, D. C.

Based on certain hydrologic conditions and the results of the EPA Dynamic

Estuary Model, a raw water mix of 50 percent estuary water and 50 percent

nitrified Blue Plains sewage effluent was selected for treatment.

Three water treatment process combinations were investigated. The first

process combination included alum coagulation, sedimentation, intermediate

chlorination, gravity filtration, granular activated carbon (GAC) adsorption

and free chlorine disinfection. The second procees substituted ozone as the

intermediate oxidant. The final combination consisted of lime coagulation,
sedimentation, recarbonation, gravity filtration, GAC adsorption at twice

the contact time, ozone and chloramine for final disinfection.

An extensive water quality analysis program was conducted to determine the
acceptability of the water for human consumption. The sampling frequency

rates exceeded recommended standards. The analytical program parameters

included physical and aesthetical (13); major cations, anions and nutrients

(19); trace metals (2.1); radiological (5); microbiological (6) including

enteric viruses (41 identifiable types), parasites (7), and four bacterial

groups; organic (151); and toxicological (2). Finished water samples were

collected from three MWA water treatment plants to compare their water qualit

against the project's finished water quality.

Within the limits of the analytical techniques used and the influent water 1 1
quality conditions observed it was concluded that the three process combina-

tions monitored were technically feasible of producing a water acceptable for
human consumption.

Estimated treatment cost for a 200 MGD estuary water treatment plant, using
design and operating criteria similiar to that used in the EEWTP, are

approximatel,' 34.3,/1000 gallons for the first alum mode and 47.6*/1000

gallons for the lime mode of operations. Due to uncertainties over the

lant's location, intake and certain finished water structures and related

costs were excluded from the cost estimates.

I

UNCLASSIFIED

.- Sgcum,?, CLA6SFICATION OF Tofs PA ba be.. W

'1'"i



r

b

ERR~ATA SHEET

EXECUTIVE SUMMARY

1. Synopsis, Page 4, Paragraph 2; first sentence should read, "EEWTP
influent total coliform levels had a median value of 24,000/100 ml with a
90th percentile value of 160,000/100 ral."

2. Chapter E-2, Figure E.2-1; location arrow for Little Falls should be above
end of free flowing river.

3. Chapter E-9, Page E-9-15, Table E.9-9; MCL for mercury should be
0.002 mg/L

4. Chapter E-9, Page E-9-18, Paragraph 4, "unknown heath effects" should
be "unknown health effects"

5. Chapter E-9, Page E-9-22; page missing, attached page to be inserted in
Chapter E-9.

I
I

K _ _ _ _ _ _ _ _ _ _

* ..



ACKNOWLEDGEMENTS

The Potomac Estuary Experimental Water Treatment Plant project was

conducted under the supervision and direction of the U.S. Army Corps of

Engineers, Baltimore District.

Colonel Gerald C. Brown
Commander

Mr. Harry C. Ways
Chief, Washington Aqueduct Division

Mr. Perry Costas
Deputy Chief, WAD

Mr. Douglas B. Pickering
Chief, Plant Operations Branch, WAD

Mr. J. Leonard Ignatowski
Chief, Water Treatment Process Study Branch, WAD

Mr. Ira Thompson
Assistant Chief, Plant Operations Branch, WAD

Mr. Daniel E. Shaw
Research Chemist, Water Treatment Process Study, WAD

Mr. Charles R. Strong
Chief, Civil Projects Management Section
Project Planning Branch Engineering Division, BDO

and Members of His Staff

Aocession For

ITIS GRA&I
DTIC TAB
Unannounced
Justificatio

0 Distributi-on/- -
Availability Codes

fAvail and/or
DIst Special

* .9.. i 1 I'  '

.. .,-.. ... ,. * .*---.



JMM PROJECT STAFF

Mr. Richard S. Holnigren, Senior Vice President
Principal-in-Charge

Dr. Michael C. K~avanaugh
Project Manager

Dr. Joseph Kavanagh
Plant Superintendent

Mr. Kenneth Reich
On-Site Laboratory Director

Mr. William Ball
Project Engineer

Ms. Carol R. James
Project Engineer

Mr. Bruce Sabin
Proj ect Engineer

Mr. Tom Sadick
Project Engineer

Dr. R. Rhodes Truasell
Technical Advisor

Dr. Carol Tate1...Chdirperson, Technical Advisory Committee

Dr. Larry Leong
Of f-Site Laboratory Director

4 Dr. John Crittenden
GAC Consultant

Dr. Eric WoodI Statistical Consultant

&Mi "0



SYNOPIS OF REPORT

BACKGROUND AND APPROACH

In 1974, the U.S. Congress passed the Water Resources Development Act,
Public Law 93-251, which directed the Secretary of the Army, acting through
the U.S. Army Corps of Engineers, to undertake an investigation of the use of
the Potomac River estuary as a possible supplemental water supply source for
the Metropolitan Washington Area (MWA). Use of the estuary, a source
expected to be contaminated with substantial amounts of treated wastewater
during a severe drought, is one of several structural and non-structural
alternatives to meet the long-term water supply needs of the MWA, which
were evaluated in the U.S. Army Corps of Engineers' MWA Water Supply Study.

Determination of the technical feasibility of using the estuary as a water supply
source required the design, construction, operation and performance evaluation
of a one million gallon per day (MGD) demonstration water treatment plant.

This Final Report presents the results of a two year testing program at the 1

MGD demonstration plant, designated the Potomac Estuary Experimental Water
Treatment Plant (EEWTP). The EEWTP contained water treatment processes
representing conventional and advanced water treatment technology expected
to be capable of producing a finished water of quality acceptable for human
consumption from a water source heavily contaminated with treated waste-
water. The influent to the EEWTP was selected to simulate a water of quality
similar to that expected in the estuary during a drought in the year 2030 equal
to the worst recorded drought in the Potomac River basin.

The acceptability of the EEWTP finished water for human consumption (the
most significant factor affecting the technical feasibility of an estuary water
treatment plant) was based on comparison of EEWTP finished water quality to:
(1) the curent primary and secondary drinking water regulations; (2) the
finished water quality observed during the testing program at three existing

Vwater treatment plants (WTPs) in the MWA; and, (3) proposed regulations,
available health risk information, or water quality observed in other drinking
waters outside the MWA.

Three water treatment process combinations were operated during the two year
testing program. The first process combination, designated Phase IA, was
operated for twelve months and included alum coagulation, sedimentation,
intermediate chlorination, and gravity filtration followed by adsorption on
granular activated carbon (GAC), and free chlorine disinfection. The second
combination, designated Phase IB, was operated for four months with ozone
replacing chlorine as the intermediate oxidant. Finally, the third combination,
designated Phase I was operated for eight months and consisted of lime

6d& -1-



Synopsis of Report

coagulation, sedimentation, recarbonation, gravity filtration, GAC adsorption
at twice the contact time as Phase IA, ozone as the final disinfectant, and
chloramine as the residual disinfectant.

Sampling was conducted at key sites within the EEWTP, and in the finished
waters at three local WTPs. Over 220 water quality parameters were
monitored using analytical techniques meeting the requirements of the
Environmental Protection Agency (EPA). The parameters have been organized
into seven major groups for ease of presentation and discussion as follows:
physical/aesthetic parameters (13); major cations, anions, and nutrient
parameters (19); trace metal parameters (24); radiological parameters (5);
microbiological parameters (6) including enteric viruses (41 identifiable types),
parasites (7), and four bacterial groups); organic parameters (2 surrogate
parameters, 149 primary organic compounds (confirmed identification and
quantification); and two toxicological parameters (Ames mutagenicity assay,
and a mammalian cell transformation assay). In addition, over 300 additional
organic compounds were tentatively identified. Over 400,000 points of
analytical information were generated from the monitoring programs.

In order to assess the economic feasibility of an estuary water treatment plant
in comparison to other alternatives being considered to meet the long-term
water supply needs of the MWA, cost estimates were prepared for a 200 MGD
estuary water treatment plant. Because of uncertainties regarding the site of
such a plant, costs were developed for the water treatment plant only,
operating at 100 percent hydraulic capacity. Costs have been developed for
EEWTP process combinations which demonstrated their capability to produce a
finished water of quality acceptable for human consumption.

RESULTS AND CONCLUSIONS

SELECTION OF INFLUENT QUALITY

Based on a simulation of the Potomac River estuary in the year 2030 during a
1930-equivalent drought, using EPA's Dynamic Estuary Model (DEM), an equal
blend of the Blue Plains Wastewater Treatment Plant nitrified effluent and
estuary water, was selected for treatment at the EEWTP. For all water quality
parameters modeled (major cations, anions, nutrients and selected trace
metals), the observed levels in the 1:1 mixture exceeded the values projected by
the DEM, indicating the simulated influent mix was conservative.

PHYSICAL/AESTHETIC PARAMETERS

The three process combinations tested were effective in reducing the
physical/aesthetic parameters to acceptable levels. All particulate
contaminants (turbidity, asbestos fibers) in the EEWTP finished waters were
below the EPA Maximum Contaminant Levels (MCLs) or below levels of
potential health concern. Color and odor, two important parameters affecting
the aesthetic appeal of the EEWTP finished waters were comparable to or lower
than levels observed in the local water treatment plants.

. - ., - -I, , . . . .. 4. .*. .



Synopsis of Report

MAJOR CATIONS, ANIONS AND NUTRIENT PARAMETERS

Of the nineteen water quality parameters in this group, ten are considered to be
of health or aesthetic concern. Generally, the levels of these parameters in
EEWTP finished waters exceeded levels in the local plants during all three
phases of operation because of the increase in dissolved salts in the influent
water. Parameters of potential concern include hardness, total dissolved solids,
chloride, sulfate, sodium, and nitrate. EEWTP sodium levels exceeded the EPA
recommended optimum level of 20 mg/L, but the arithmetic mean value of
approximately 30 mg/L is unlikely to pose serious health risks. EEWTP nitrate
levels did not exceed the primary standard of 10 mg/L-N, except when the
influent was treated wastewater only, an event of zero probability in the
estuary. Levels of the other parameters were either below secondary MCLs, or
at levels comparable to levels observed in many finished waters in the U.S.

TRACE METAL PARAMETERS

Of the 24 metals in this group, only 12 were detected frequently enough in the
finished waters to permit statistical comparisons. The three treatment process
combinations effectively reduced all metals to levels below the MCLs, with the
lime process (Phase hA) providing the greatest degree of reliability. EEWTP
metal levels were less than or not significantly different than levels in at least
one local WTP, with the exception of manganese (Phase IA), arsenic (Phase IB),
mercury (Phases IA and IB), nickel (Phase IA), selenium (Phase IB), and zinc (all
phases). In those cases where EEWTP levels were higher, the observed values
were still many times lower than specified MCLs or other criteria and are not
of health concern. High manganese levels during Phase IA could be eliminated
in a future estuary water treatment plant with appropriate pH control following
[...]
Silver 0.05 >250 >250 >250

Radiological (pCi/L)
Radiumb 5 NMc NM NM
Gross Alpha 15 25 16.7 >150
Tritium 20,000 >Z0 >20 >20
Strontium-90 8 4.2 NM 3  8.9

Trace Organics d

Total Trihalomethanes 0.01 mg/L 4 7.1 23.2

a. Fluoride not added to EEWTP. 90th percentile values less than 0.6 mg/L for
all phases.

b. Gross alpha never exceeded 5 pCi/L. Thus radium not measured.
c. NM = Not Measured.
d. Organics includes six pesticides. Values were ND or NQ for pesticides

during all phases of operation.
e. Sodium is included in primary standards, but no MCL has been set.

E-9-26

. .4



Evaluation of Finished Water Quality

In summary, the water produced by the three processes monitored was observed
to be of acceptable quality for human consumption when compared to the
primary and secondary drinking water regulations. For those parameters not
regulated as well as other parameters of health concern, the EEWTP finished
waters were observed to be of comparable or superior quality to that in the
local WTPs. In those cases where the levels of some parameters in the EEWTP
finished water exceeded levels in the local WTPs, an evaluation of the health
significance of these results indicated that the water was still of acceptable
quality for human consumption.

Therefore, it is concluded that at least two of the three process combinations
monitored (Phases IA and IIA) were technically feasible for producing a water
suitable for human consumption under the influent water quality conditions
observed. Because of concerns over process reliability for the control of
microbial parameters when ammonia levels increase above 0.5 mg/L-N, the
Phase IB process combination may not provide a sufficient level of reliability
during all periods of plant operation. Thus, this process was dropped from
further consideration in the cost analysis.

E -9-Z7

i,'



Evaluation of Finished Water Quality

TABLE E.9-15

SUMMARY OF RESULTS
COMPARISON OF SECONDARY DRINKING WATER REGULATIONS

MCLs TO EEWTP FINISHED WATER 90TH PERCENTILE VALUES

Ratio SMCL/90 Percentile
Parameter Group/ SMCL

Parameter (Units) Alum-IA Alum-IB Lime-HA

Physical/Aesthetic
Color 15 CU 2.1 2.1 1
Odor 3 TON 0.06 0.18 0.08
MBAS 0.5 mg/L 10 12.5 16.7

Trace Metals (mg/L)
Copper 1 116 416 322
Iron 0.3 3.6 5.4 7.9
Manganese 0.05 0.46 2.5 6.z
Zinc 5 105 174 277

Major Cations, Anions Nutrients (mg/L)
Chloride 250 4.1 4.6 3.7
Sulfate 250 2.1 3.6 3.5
Total Dissolved Solids 500 1.4 1.9 1.4

E-9-4LI



CHAPTER E-1O

SPECIAL TESTING AND EVALUATION

In addition to routine monitoring and evaluation of plant performance, several
special studies were conducted during the two-year testing program to further
characterize and optimize plant processes and to investigate other potential
treatment processes not evaluated in the EEWTP. These studies were part of a
Testing Program for Process Adjustment and Modifications (TPPAM) conducted
during the project. The two major objectives of the studies were:

1. EEWTP process characterization and optimization.
2. Investigation of alternative processes designs not included in the EEWTP.

Tables E.10-1 and E.10-Z summarize the special studies conducted in this
project.

TABLE E.1O-1

SPECIAL STUDIES FOR PROCESS CHARACTERIZATION
AND OPTIMIZA'IION

Special Study Major Objective(s)

Coagulation Bench Evaluation and optimization of alternative chemi-
Testing cal combinations for TOC and turbidity removal.

Filtration Testing Evaluation of filtration rate and filter aid selection.

GAC Special Study Qualitative evaluation of synthetic organic chemi-
cals adsorbed on plant GAC, including compounds
at undetectable levels in source waters.

Manganese Removal Characterization of EEWTP processes with respect
Study to iron and manganese removal; evaluation of alter-

native methods of removal.

THM/TOX Formation Evaluation of THM/TOX formation potential in
Study EEWTP process waters as well as EEWTP and local

MWA finished waters.

Corrosion Study Evaluation of the corrosivity of the EEWTP fin-
ished water under different operating conditions as
encountered over the course of the study.

Hydraulic Evaluation of the hydraulic characteristics of fun-
Characterization damental unit processes employed at the EEWTP, in

order to locate potential problem areas and to aid
evaluation of process performance.

E-10-1

-m. - i -ai -I l .. . " * ,



Special Testing and Evaluation

TABLE E.10-2

SPECIAL INVESTIGATIONS OF ALTERNATIVE PROCESS DESIGNS

Process Major Objective(s)

Granular Activated Carbon - Modeling of the GAC adsorption process
Adsorption for three carbons including characteriza-

tion of appropriate isotherm and rate
model parameters for TOC and one SOC.

- Evaluation of GAC design alternatives at
different treatment objectives, and opti-
mization of design criteria with respect
to empty bed contact time.

- Modeling of alternative design scenarios
and estimation of costs.

Packed Tower Aeration - Evaluation of mass transfer coefficients
in EEWTP influent water for selected
SOCs with a selected tower packing.

- Evaluation and optimization of alterna-
tive designs for a selected influent
scenario and estimation of costs.

Reverse Osmosis - Evaluation of the performance of a poly-
amide reverse osmosis process with
respect to selected inorganic and organic
parameters; estimation of costs.

PROCESS CHARACTERIZATION AND OPTIMIZATION

COAGULATION BENCH TESTING

Bench-scale coagulation tests were conducted during the alum (Phase IA) and
lime (Phase IIA) operating periods to determine the optimum chemical
combinations for the coagulation process. Chemical conditions (coagulant type,
dose, pH) were evaluated with respect to removals of turbidity and total
organic carbon (TOC), and sludge production, under various influent raw water
conditions.

Alum Coagulation

Bench testing with aluminum sulfate (alum) alone and in combination with a
variety of polymeric coagulant aids indicated that an alum dose of between 40
to 60 mg/L as AlZ(SO4)3 .14H 2 O should be anticipated for effectively treating
an Influent water of the quality observed at the EEWTP. Turbidity and TOC
removals in this dosage range were approximately 90 and 35 percent,
respectively.

E-10-2

I fI



Special Testing and Evaluation

Addition of a high molecular weight polyelectrolyte, of anionic, cationic, or
nonionic charge is recommended to aid in the settling of floc solids. However,
no benefits with respect to removal of dissolved TOC could be demonstrated.
TOC removals on the order of 30 to 35 percent were the highest that could be
achieved with cost effective alum doses, and were similar to removals achieved
at plant scale. Alum doses up to Z40 mg/L were evaluated for removal of TOC.
TOC removals never exceeded forty percent, even at the high doses, indicating
the difficulties in coagulating and settling the naturally occurring organic
compounds in the EEWTP influent. As anticipated frcn other studies, the
optimum pH for TOC removal with alum was in the range of 6.5 to 7.0.

Lime Coagulation

Lime coagulation test results indicated that lime, when used as sole coagulant
in sufficient quantity to produce a pH of 11.0, provided better turbidity and
TOC removal (95 and 45 percent) than did alum alone. At this pH, lime
clarification demonstrated an additional advantage of microbiological removals
with greater than 99 percent reduction or deactivation (Z.5 logs) of total
coliforms. The disadvantages of the high lime dose requirement are the
associated sludge volumes and finished water hardness. The addition of soda
ash (NaZCaO3) for alkalinity adjustment was evaluated as a means of reducing
the finished water calcium hardness. However, full-scale use of soda ash was
rejected for reasons of economy and practicality.

Bench testing of lime/coagulant aid combinations indicated that ferric chloride
(feCl 3 ) was most effective in reducing the lime dose required for effective
settling of turbidity and TOG equivalent to lime alone removals. Comparable
performance could not be achieved with lime and selected polymers. Successful
operation was demonstrated at process pH levels of 10.5 to 11 and with a ferric
chloride dose of Z mg/L, which coincides with bench-scale results. Jar testing
indicated an associated lime dose of 100 to 150 mg/L-CaO would be required
with this ferric dose, depending upon influent water quality. This produced a
pH between 10 and 11.0. Plant-scale operation revealed that a lower lime
dosage range of 70 to 80 mg/L-CaO could be used. Turbidity and TOC removals
up to 95 and 35 percent were achieved, respectively.

FILTRATION TESTING

During the alum phase, optimum filtration rates were evaluated using pilot
filter columns with hydraulic capacities of 1 gpm. The filters were operated
under loading rates of 3, 6, and 9 gpm/ft Z. The EEWTP filters were designed
for a loading rate of 3 gpm/ft?, a rate considered to be more conservative than
necessary given that the filters were followed by granular activated carbon in
the treatment sequence. Results indicated that above 6 gpm/ft z , a polymer
flocculant aid was needed in order to retard breakthrough of turbidity in the
filter effluent. The tests demonstrated, however, that operation of the filters
at 6 gpm/ftZ would provide similar water quality. The reduced filter area
requirements would lead to some capital cost savings. Consequently, the 6
gpm/sq ft rate was evaluated at the full-scale plant during both Phase IA and
IIA operation.

E-10-3

i . I



Special Testing and Evaluation

Results were ambiguous during Phase IA, with increased filter effluent
turbidity, but adequate filter water production. During Phases IB and IIA,
however, plant scale testing of the higher rate yielded satisfactory results bothIwith respect to filter effluent quality and water production. Consequently, the
higher 6 gpm/ftZ filter loading rate is recommended for further consideration
prior to full scale design. Tests at plant scale were not of sufficient duration to
permit use of the higher loading rates in the cost estimates for the full-scale
estuary water treatment plant.

MANGANESE REMOVAL STUDY

Manganese levels in the EEWTP finished waters frequently exceeded the
secondary MCL of 0.05 mg/L during the first weeks of Phase IA operation.
Consequently, manganese removal studies were conducted to determine the
appropriate operational strategies for satisfactory control of this contaminant.
Bench and full-scale tests were conducted to determine the rate of oxidation of
manganese with permanganate under various pH conditions. Several strategies
evaluated in bench-scale were then tested in the EEWTP.

The results of the full-scale tests of the strategies for manganese removal in
the EEWTP are summarized in Figure E.10-1, which shows the time-series of
manganese levels during the two-year operational period for the EEWTP.
Satisfactory control of manganese was achieved by three strategies:

1. Addition of permanganate to blended influent with pH control of pH 7.5
following sedimentation.

2. Intermediate ozonation with similar pH control.

3. Lime coagulation.

GAC SPECIAL STUDY

A study was conducted to identify organic chemicals adsorbed on the granular
activated carbon in the contactors at the EEWTP, and to compare the range of
chemicals identified with the levels of organic chemicals detected or quantified
in the blended influent to the EEWTP. Carbon samples were taken from the
GAC contactors after approximately three months of operation and subjected
to solvent extraction and thermal desor-ption techniques. Organic chemicals in
the extracts were then identified by mass spectra and retention indices using
GC/FID (Flame Ionization Detector) and GC/MS. The results indicated that
GAC was effective to some degree in removing at least twenty-six specific
synthetic organic chemicals.

Ten chemicals were identified which had not been previously identified, either
tentatively or confirmed, in the EEWTP influent waters. These compounds
were most likely present in concentrations below analytical detection limits,
and were concentrated and stored over time by the carbon. It is also possible,

E-10-4

f* I



.05 mg/L

+ BLENDED INFLUENT

-FINISHED WATER
0..06 AR I -APR I1-MAY I -JUN

Dat.

(a) Manganese removal during alm~ phase without pH control measures

- ------ MCL
.05 mg/L

INE

KMOADDI TION ITR
O 0010 4OZONATI ON

iAERATION BLEND TANIMLI E ADDITION
;BASIN

RAPID MIX POST SEDIMENTATION FRp OTO000020' RAPI MXIiI -.. oUN I-SEP I-E I -MAR I -JUN I-_SEP
teal 1Q81 1981 1982 1982 1982

Date

(b) Manganese removal during alm~ phase with control measures

SMC

0.001 mg/L

70..iJA IMA

MANGANESE REMOVAL
(PHASES I AND 11)

FIGURE E. 10-1



Special Testing and Evaluation

however, that a spike of these compounds may have passed through the plant
unnoticed (i.e., not sampled), or that the compounds were formed on the carbon

*i through reactions between compounds in the water and the carbon.

* In any event, it is unlikely that chronic doses of any of the additional detected
*compounds were sufficiently high to be of health concern. The results of this
*study did not alter the evaluation of EEWTP finished water quality.

THM/TOX FORMATION STUDY

Bench-scale tests were conducted to determine the rate of formation of THMs
and total organic halide (TOX) under varying water quality conditions
encountered at the EEWTP. Factors evaluated included temperature, pH, and
chlorine dose as specified by the ratio of chlorine to total organic carbon.
Formation studies were conducted on filtered effluent, and effluent from the
GAC contactors, with approximate average TOC values of 3 mg/L-C and 1.5
mg/L, respectively. Tests were conducted during both Phase IA and HA. Study
objectives were to determine the expected levels of THMs and TOX for varying
levels of TOC, using free chlorine as a disinfectant.

The result of THM formation tests using the EEWTP finished water during
Phases IA and 1B indicated that THM levels would not be expected to exceed
the 0.10 mg/L MCL after seven days contact at 20 0 C in the presence of a free

chlorine residual. The seven-day yields of THMs as a function of TOC levels
ranged from 25 to 50 vg TTHM/mg TOC depending upon the test conditions (pH,
TOC levels, C1Z:TOC ratio, Br). These results suggested that a GAC effluent
TOC of 2 mg/L would not lead to TTHM levels exceeding the MCL.

In addition, it appeared that free chlorine disinfection of the gravity filter
effluent (TOC = 3 mg/L-C) would also not produce THMs exceeding the THM
standard, although higher THM levels were formed at this TOC concentration.
Thus, justification for inclusion of the GAC adsorption in the full-scale estuary
water treatment plant must be based primarily on reduction of non-regulated
organics, and on providing a barrier to unexpected levels of organic
contaminants.

THM and TOC formation both increased with increasing applied free chlorine
dose and temperature. THM formation also increased with increasing pH. For
TOX, however, limited data suggested that the rate of TOX formation may
decrease with increasing pH. Additional tests are needed to verify these
results.

CORROSION STUDY

Corrosivity in a finished drinking water is a subject of some concern, not only
with respect to economic impacts on distribution system maintenance, but also
because of potential health concern related to the dissolution of toxic inorganic
substances from distribution piping--most notably, lead and cadmium. During
initial operation of the EEWTP under the alum phase of operation, pH and
alkalinity levels in the finished water were observed to be relatively low, which

E-10-5

__ _ _ _ _ __ _ _ _ _ __ _ _ _ _ _ __ _ _ _ _ __ _ _ _ _ __ . I



Special Testing and Evaluation

resulted in a Langelier index (LI) of less than -2.0 in the EEWTP finished water.
A slightly positive LI is desirable. Because of concern over expected rates of

corrosion in the EEWTP finished water, a corrosion testing program was
conducted to determine quantitatively, the rates of corrosion under the water
[...]
organic chemicals prior to the GAC, thus extending the life of the carbon with
respect to removal of VOCs. Packed tower aeration has also been shown to be
a much more cost effective process for control of these chemicals than
activated carbon.

A pilot packed tower aeration unit was used to investigate the operational
criteria needed for the design of an air stripping tower in a full-scale estuary
plant. Five volatile organic compounds were selected for testing, to represent
a range of Henry's constants of compounds in the blended influent. The
compounds represented a range of volatilities from bromoform, with a Henry's
constant of SO atmospheres at ZOOC to carbon tetrachloride with a Henry's
constant of 1,280 atms at Z0oC.

E-10-8



o LL

- m
U U E0 0 L

a RU

13t L3 00

nO I
0 L 0 0l

L&. U. -X ~

0 06

2 0 ) <O: 0

0~ 0i0 c

9.. ' - C

uC I W 0 @

a 0 WE

U N It*

0 A13
E. I



influent data

3. -A_ _ _ _ _

%w+0-HOMpeito

2 y~V~ /\ . JI_ _

o 4. 4. 4~Effuentdat
+0

LIECAUAE+AE
2. +6 +gI - T

____ _ __ ___ ____ 1 15 IN. EBC
_ _ _ _ _ _ _ _ __ ___+

0 ~~ +_____ +_____ Effluent dat

++ ~ PH S IC 6 )/ O
+ FIGUREIE. 10-3



600 SAE

SHDD T.O. APPLIED TO
INDIVIDUAL COLUMN EFFLUENT

OPEN = T.O. APPLIED TO

BLEDD EFFLU.ENT
500 0 0 .. =11M/-

4.00

300

200 -

0 0

100 - v

00 1 5 3 0 4 15 6 0 7 5

EBCT, MINUTES

PHASE 11

F-400 USAGE RATES
*INDIVIDUAL AND 31 PARALLEL COLUMNS

FIGURE E. 10-4



Special Testing and Evaluation

The pilot plant was operated to provide mass transfer data on the five
compounds evaluated. Mass transfer data combined with pressure drop infor-
mation can then be utilized to design a packed tower stripping aeration unit for
possible inclusion in the full-scale treatment plant using a well established mass
transfer model of the air stripping process.

The design scenario selected for consideration was the control of chloroform
with removals defined to be greater than ninety percent at all temperature
conditions. Results of this cost optimization are shown in Figure E.10-5. These
results indicate that packed tower air strippers are a feasible alternative for
control of volatile organic chemicals and appeared to be a relatively
inexpensive solution for removal of such compounds. For example, in the 200
MGD plant, the relative costs for 97 percent reduction in chloroform at 200C is
approximately 24/l,000 gallons at the optimum air to water ratio and air
pressure drop through the packing. In contrast, use of GAC for control of
chloroform would cost at least ten times the estimated cost of air stripping.

REVERSE OSMOSIS

Results of the DEM modeling indicated that total dissolved solids in the estuary
under drought conditions would not exceed the secondary MCL of 500 mg/L. On
the other hand, it was observed that levels of nitrate in the EEWTP influent
were shown to approach the primary MCL of 10 mg/L-N and sodium levels were
above those at local WTPs. Furthermore, recent studies completed at the U.S.
Army Corps of Engineers Chesapeake Bay model have indicated the possibility
that total dissolved solids levels could exceed 1,000 mg/L as far up the estuary
as Chain Bridge. For these reasons, an investigation was conducted to evaluate
reverse osmosis as an alternative process both for control of organics as well
as the possible need for removal of total dissolved salts including sodium and
nitrate under severe drought conditions.

Tests were conducted over a ten week period using a polyamide hollow fiber RO
membrane operated at a constant pressure of 350 psig with appropriate
pretreatment (lime coagulation, recarbonation, granular media filtration and
cartridge filtration, pH adjustment). The membranes were operated to achieve
approximately 75 percent recovery of the product water, with the remainder of
the flow discharged as brine waste.

Test results indicated expected reductions of TDS greater than 97 percent and
similar high removals of other dissolved salts (nitrate reduction >95 percent;
sodium reduction >90 percent). Removals of trace metals generally exceeded
65 percent. Because ammonia levels were low during the RO operations, it was
not possible to determine the effectiveness of RO to remove this parameter. In
addition, the RO membranes effectively reduced the levels of TOC, and TOX,
showing a TOX removal of greater than 99 percent. Reduction of volatile
organic compounds was on the order of fifty percent, however.

The RO process was thus demonstrated to be capable of excellent removals of
most dissolved inorganic salts, as well as selected dissolved organic
contaminants. The process appears capable of replacing GAC as an organic

n-10-9



400

*..6.0

Sm 0.405. 5.0300 
'

4.5
C16 0.30

4.0
0 ..

LO 200

'U.0.20 3.5E

PT( L

( EATV COT(¢100Gl

i 3.0 E
c2.5 too

Z 0.10 2.3 Cost

2.1 (/~09O

II

!- _

0 5 to 15 20 25 30 35 40

PT L

RELATIVE COST (cJ/1000 Gal)
CHLOROFORM, XjIX0 =30 (T =20 0 C)

FIGURE E. 10-5

I I .. 4.



Special Testing and Evaluation

control barrier with the added and expected benefit of dissolved salts removal.
The process is very costly, however, and would only be justified if removal of
TDSjnitrate, or sodium were required because of potential or perceived adverse
health risks and/or aesthetic effects related to potable use.

0

E-IO-IO .

-.- I l~ .,Ii f * -



CHAPTER E-11

COSTS

As presented in previous chapters in the Executive Summary, two water
treatment process combinations monitored in the EEWTP have been
demonstrated to produce a finished water of a quality which appears to be
acceptable for human consumption. These were the Phase IA process and the
Phase hA process I . This assumes that a hypothetical plant using these
processes would operate with criteria similar to that
used at the EEWTP. In order to assess the economic feasibility of an estuary
water treatment plant compared to other suggested alternatives under consi-
deration in the MWA Water Supply Study, cost estimates must be made. This
chapter summarizes the estimated capital costs and unit costs (including
operation, maintenance, and amortization costs) for both process combinations
meeting the technical feasibility criteria.

Cost estimates for an estuary water treatment plant are complicated by the
uncertainties surrounding the plant construction and operation of the plant.
These include the following:

• Location of plant intake
* Method of distribution of the finished water to residents in the MWA
* Site of estuary treatment plant given the land use patterns around

the Potomac River estuary
Uncertain operational strategy (continuously, intermittantly) should
an estuary water treatment plant ever be built

Consequently, cost estimates were prepared for the treatment plant only,
consisting of those unit processes monitored at the EEWTP, with additional
facilities as required to provide a complete, but isolated water treatment
facility.

In particular, several costly components of an actual water treatment plant
have been excluded from the cost estimates. These include the following:

1. The Phase IB process was excluded because of potential concerns regard-
ing the free chlorine disinfection process and operational control of
ammonia removal without intermediate chlorination.

E-I1-1

2 .o q ... . ...



Costs

1. River intake structure.
2. River pumping station.
3. Raw water reservoirs.
4. Finished water pumping station.
5. Finished water reservoirs.
6. Finished water distribution piping.
7. Land purchase.
8. Major site preparation.
9. Fluoridation

Costs for these facilities would substantially increase the cost of an estuary
water treatment plant. These cost increases must be considered when
comparing the cost estimates included in this report with the cost of other
alternatives for meeting future water supply needs of the MWA.

BASIS FOR COST ESTIMATES

Cost estimates were prepared for a 200 MGD estuary water treatment plant
treating water obtained from the Potomac River estuary and assumed to exhibit
a water quality equivalent to the simulated influent blend tested in the EEWTP.
The plant was assumed to be operated at full hydraulic capacity (ZOO MGD)
throughout the year. The treatment process combinations included in the plant
correspond to those monitored during the two-year testing program.

Because it was not possible to demonstrate all processses that would be
included in a 200 MGD plant (carbon regeneration facilities, lime recalcining
furnaces, sludge handling), some processes were selected based on engineering
judgement. In general, however, selected design and operational criteria
reflect criteria used in operation of the demonstration plant. Carbon usage
rates have been calculated based on the actual quantity of carbon used during
the duration of the individual phases of plant operation. Alth~ugh this usage
rate would be higher than probable usage rates in a full-scale plant, the rate
reflects the scaled-up costs required to produce a water quality similar to that
produced by the EEWTP.

COSTS OF ALUM-CHLORINE PROCESS COMBINATION

The alum-chlorine process combination would consist of the following
processes V

Alum/Coagulation
Flocculation
Sedimentation
Intermediate Oxidation with Chlorine
Dual-Media Gravity Filtration
GAC Feed Pumping
Adsorption on Granular Activated Carbon (Lignite based carbon)
Disinfection with Free Chlorine

Generally, the design criteria used in the cost estimate matched the criteria
tested during Phase IA for the alum-chlorine process.

'-I1l-a

- - -.



Costs

Costs and key design criteria are summarized in Table E.1 1-1. Capital costs for
such a ZOO MGD plant are estimated to be approximately $122 million (1983
dollars). Annual O&M plus amortization costs (based on 8 percent, 20 year loan)
would be nearly 34 cents/1,OO0 gallons treated. Carbon costs represent
approximately 45 percent of the annual unit treatment costs. Excluding GAC
reduces unit costs for the estuary plant to 19 cents/1,000 gallons. This would
represent the cost for a treatment plant comparable to so-called "conventional"
water treatment plants, widely used in the U.S. for treating river sources.

COSTS OF PHASE HA PROCESS COMBINATION

The Phase hA process combination was shown to produce a finished water with
a quality superior to that observed in the alum-chlorine process with respect to
several key water quality pa.ameters: turbidity, odor, total and fecal coli-
forms, manganese, other trace metals, total organic carbon (TOC), total
organic halide (TOX), trihalomethanes and other primary or targeted organic
compounds. This superior quality was due to the use of a more conservative
operating criteria for the GAC process and replacement of free chlorine with
ozone and chloramine for final disinfection. Lime coagulation was responsible
for improved removals of several metals.

Processes included in this process combination are:

Lime Coagulation
Sedimentation
Recarbonation
Dual-Media Gravity Filtration
Adsorption on Granular Activated Carbon (Bituminous based carbon)
Primary Disinfection with Ozone
Residual Disinfection with Chloramine

Design criteria used in the cost estimate generally matched those tested during
Phase HA.

Costs "id key design criteria are summarized in Table E.I1-Z. As with the
Phase IA process, the carbon usage rate in the GAC process represents the
actual carbon used during the monitoring period. This usage rate corresponds to
the level of carbon usage required to produce a finished water of quality similar
to that observed in the monitoring program.

Capital costs for an estuary water treatment plant using these processes are
estimated to be $174 million (1983 dollars), or a 42 percent increase compared
to the alum process. Annual O&M and amortization costs (unit costs) -
(8 percent, 20 year), increase by approximately 39 percent compared to the
alum process. The tc#tal unit costs are projected to be 47.6 cents/l,000 gallons.
As with the alum process. GAC dominates both the capital and annual costs for
the estuary plant, representing nearly 28 percent and 45 percent of the capital
and unit costs, respectively.

E-11-3

.......... .. .. -



Costs

0

0

4 - - -- -0

CL 
03

00-1 -cF

00

0 um
C ~ E N - ' . .0 0 1 00 . . . . 0

z ~ V- . 0N M C ~ I- 0

w . Mt- - N N 4

E-4 1-4

, imm



Costs

0 r0

0i 0 0~ 0 0

Nw N

z

Doc vL - - io

0

0 u 0

V-.



Costs

Thus, higher quality water can be produced by the Phase HA process
combination as compared to the Phase IA process, but at a substantial increase
in unit cost.

COSTS OF ALTERNATIVES NOT MONITORED

Based on the results of the engineering studies, several alternative process
combinations were analyzed with respect to cost and finished water quality
implications compared to the two monitored processes that were selected for a
cost analysis. These alternatives include the following:

* Phase IA with revised GAC regeneration criteria and parallel
operation of GAC contactors.

* Phase IIA with revised GAC regeneration criteria and parallel
operation of the GAC contactors.

* Phase IA with packed tower air stripping prior to GAC.
* Phase IA without GAC, but with Reverse Osmosis (RO) treatment of

half the plant capacity.

Each of these process combinations provides either cost savings or provides an
additional treatment barrier, thus potentially increasing the plant process
reliability for an estuary WTP.

A summary of these cost and water quality issues is shown in Table E.l1-3. The
estimated unit costs for a conventional water treatment plant without GAC is
also shown for reference.

Operation of the GAC process with parallel contactors would decrease unit
costs by 3 to 7 cents/,000 gallons, depending on the target TOC level in the
blended GAC effluent. Although a regeneration criterion of 2 mg/L of TOC is
less conservative than the criterion used during the EEWTP operation, the
finished water quality would likely still be of acceptable quality, because of the
small number and concentrations of organic compounds observed in the EEWTP
influent.

The air stripping alternative would provide an additional barrier for control of
volatile organic chemicals, with only a modest (ten percent) increase in unit
cost.

Finally, the reverse osmosis process combination would provide removal of
potentially undesirable inorganic parameters including TDS, nitrate, and
sodium. Such treatment would be costly however, as the estimated costs are
nearly double the Phase IA unit costs.

E-1 1-6

-- /



Costs

'U

0.0 0 ' 0 0

0 ~~~ v -* -

00 N

'S

.2

U,

+0

+ +

It
~i

~~~~~- 1-7 aa.


